



Supplied by:
Vyva Fabrics
TT. Vasumweg 140
1033 SH Amsterdam
The Netherlands

Jannik Menke
[Phone]+49 521 400 82 89 17
[Email] logistikT@ctl-mails.de

[Date of order] 25.01.2018
[Date of received] 29.01.2018
[Service date] 13.02.2018

CTL® no	382194
---------	---------------

Test results



Not accredited tests are labelled with*

[Contact person] Mr Jalbert
[Order no] 113907
[Article description] Sample of PVC coated fabric
(Viper, Viper Vintage, Oxford, Cuzco, Globe)
[Order] Burning behavior

No customer requirements

▶ 1 / 3

[DE] Die Prüfergebnisse beziehen sich ausschließlich auf die Prüfgegenstände. Ohne schriftliche Genehmigung darf der Prüfbericht nicht auszugsweise vervielfältigt werden.

[GB] The denoted results are only valid for the tested sample. Without our written consent no single part of this report is allowed to be forwarded to third parties.

[F] Le resultat des examens se réfère uniquement aux objets téstes. Sans autorisation écrite, le résultat des examens ne doit pas être partiellement reproduit.

[NL] De testresultaten hebben uitsluitend betrekking op de testobjecten. Zonder schriftelijke toestemming mag het testrapport niet in uittreksel worden vermenigvuldigd.

[Address] Krackser Straße 12
33659 Bielefeld, Germany
[Managing director] Kerry-Luise Prior
[Registered office in] Bielefeld
[Register of companies] AG Bielefeld, HRB 35-412

[Phone] +49 521 400 82 89 0
[Email] sekretariat@ctl-mails.de
[Homepages] ctl-bielefeld.de
tattooab.eu

[Bank] Sparkasse Gütersloh
Konrad-Adenauer-Platz 1
33330 Gütersloh, Germany
[SWIFT/BIC] WELADED 1 GTL
[IBAN] DE87 4785 0065 0004 0053 45



We assist, advise and test

CTL [®] no	382194
---------------------	---------------

[Article description] Sample of PVC coated fabric
(Viper, Viper Vintage, Oxford, Cuzco, Globe)

Test	Test method	Requirement		Results	
Burning behavior *	DIN 4102 part 1 (B2)	Surface flame		Surface flame impingement	
				Longitudinal direction:	Horizontal direction:
		The measuring mark may not be reached in 20 seconds.	Burning time	Non-flammable	Non-flammable
		The drops may not be afterglow longer than 2 seconds	Appearance of drops:	No drops	No drops
Result		Passed			

Test	Test method	Requirement		Results	
Burning behavior *	DIN 4102 part 1 (B2)	Surface flame		Surface flame impingement	
				Longitudinal direction:	Horizontal direction:
		The measuring mark may not be reached in 20 seconds.	Burning time	Non-flammable	Non-flammable
		The drops may not be afterglow longer than 2 seconds	Appearance of drops:	No drops	No drops
Result		Passed			



We assist, advise and test

CTL [®] no	382194
---------------------	---------------

[Article description] Sample of PVC coated fabric
(Viper, Viper Vintage,
Oxford, Cuzco, Globe)

Comment:

The test pieces for the technological-physical tests were adapted to the standard climate of 20°C ± 2°C / 65% ± 4% relative humidity.

Yours sincerely,

CTL[®] GmbH Bielefeld

i. A. Jannik Menke
Sachbearbeiter/Customer consultant

i. V. Elke Wind
Laborleitung/Lab manager